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P FEA ICR 18650 2200mAh 3.7V 8. 14Wh
54 AR Chinese
Name jof Sample E X3 /
English
k5 1118070120
Saniple No.
P e B Y PR PR A
Consignor /
Ak VoA BRIFIGHE e U5 PR B
MamTJfacturer ZHUHAI GREAT POWER ENERGY CO.,LTD
P A GETRREMEMNZNT RBAFETR)
ST/SG/AC. 10/11/Rev. 6 38. 3 UNITED NAT'?];ONS “Recommendations on the TRANSPORT OF
Test/method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
AR AR KAE CEFRRRIEROENLS RRAFETH)
ST/SG/AC. 10/11/Rey. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
HSesMA, ;
A*"’ " Wt [ b B R AL 5
ppearance Blue Cylinder plastics film shell
3 <, 3 SE
# dudf X B 2018-07-11 HrlRie A # 2018-07-16 ~ 2018-08-16
Accepted Date Test Date
Bl B o AR Bk Sl s SN B o R AR SR RO
= Altitude s}imulation, Thermal test, Vibration, Shock, External short
Test ltems “circuit, Impact, Overcharge, Forced discharge
2K, AFRTEAHEE (RTRRBYESHMENS KB MrETFH)
ST/SG/AC. 10/11/Rev. 6 38. 3fFdEE R,
A 2k The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGERQUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 6
Conglusion 38.3
R HEM Date):  2018-08-17
3 A 75 B O i tiRecliargeable Single Cell Battery. /
P
Comment ______;f“;f-h 2 2N
S W UPEAS N\
E TR YT f [ g s
Corjsignor | RS ;‘*_i‘:?{ _. 315176
Address \ &5 %, :-...__?bst Code
1;\3\; ' > __':;/_.: fy
N e \4 | W F A f&;g\a\“_.., 24
Approver: “ Checker: Compiler:
RE

Title: B R LFEIN (Vice chief engineer)
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e | BUAALH | FFERREIIFERRT BMER | Ammw | &z
Name of Test Standard requirement or The "_
No Test Result | Concl Remark
y e Clause Number of Standard est resu onclusion lugk1g
RaE (LT Rl R DR EC T Bk AR
B R FHY ST/SG/AC. 10/11/Rev. 6 38.3 BEKT. 1 M 1
1 g UN Manual of Tests and Criteria i o
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test 7.1|°c¢ APpendix ] P;ﬁd /
simulation
A (ATREEDZEHMENT REMRH
SR FAFY ST/SG/AC. 10/11/Rev. 6 38.3 RET. 2 MR 2
2 m UN Manual of Tests and Criteria See Appendix 2 %% /
Thermal test  |sT/SG/AC. 10/11/Rev.6 Section 38.3 Test T.2 Passed
BB (T o e R B UL TD o e A b P
7 FMY ST/SG/AC. 10/11/Rev. 6 38. 3 RIKT. 3 WK 3
3 . i UN Manual of Tests and Criteria ; s
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test 7.3 |ocC APPendix 3 P;ﬁd /
ol (AT B R DE R T A b
] i I Nermas o2 Fobte ol M, | s
19l , 5
Shock ST/SC/AC. 10/11/Rev. 6 Section 38,3 Test 1.4 | 0C Appendix 4 P;sse q /
BaE (K] el m RIS AT
PN F M) ST/SG/AC. 10/11/Rev. 6 38.3 WBWT.5 | fLF{%k 5
5 UN Manual of Tests and Criteria See Appendix 5 %*% /
External short |[s1/sG/AC. 10/11/Rev.6 Section 38.3 Test T.5 Passed
circuit
BRA Tk T o o B 3 MR UL 15 e AT
st FH#) ST/SG/AC. 10/11/Rev. 6 38.3 WHHT. 6 HE 6
6 UN Manual of Tests and Criteria See Appendix 6 ﬁ’*ﬁ /
Impact ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 Passed
BalE (kT ek R DEmm B Kb i
o] FMY ST/SG/AC.10/11/Rev. 6 38.3 WRT. 7 | LHtE 7
7 UN Manual of Tests and Criteria See Appendix 7 %1:% /
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 Passed
A (kT o e G T TG i 7]
) FM) ST/SG/AC. 10/11/Rev. € 38.3 HIKT.8 | LK 8
8 ) UN Manual of Tests and Criteria See Appendix 8 )34;% /
Forced discharge [st/sG/AC. 10/11/Rev. 6 Section 38.3 Test T.8 Passod
P2 IF AT MBI : 20°C—-24°C ; T ESE: /%
Test Environment Ambient temperature:20°C-24°C:Ambient humidity:/%
Condition
B )
&'r‘@#ﬁ‘%“]‘ﬁ‘% Test ltem —
3 \
Subcontracted Test SOZHE | & #R / R % y
Condition Subcontracted | Name Post Code
Laboratory o3t P w35 /
Address Tel
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A5 | ARR B L AR e BE AR
No. Name of TestItems | AJtitude simulation
ﬁ_‘% ﬁ-fu%?‘é RIS Before R E After })ﬁ:ﬁ‘;}ﬁk %U%@E ;J:_/F@,
%5 Sample Status RE Fi& @k RE F3#8 /5 | Mass Loss | Residual |3
Sample Mass ocv Mass ocv OCV  |Other
No. /g N /g Y% 1% 1% Event
001 | |oilGRERE | 45.4940 | 417 | 45.4961 | 4.16 0. 00 99.76 | ©
002 | oyeionmdne | 46.5407 | 417 | 46.5426 | 4.17 0.00 | 100.00 | o
003 | oA o | 46,9311 | 424 [ 46,9327 | 4.24 0.00 | 100.00 | ©
004 | oeinmER | 461720 | 417 | 46.1748 | 4.16 0. 00 99.76 | o
005 | jopiEERE | 46,7020 | 417 | 46.7046 | 4.16 0. 00 99.76 | o
006 | oyin AR | 46.4924 | 416 | 46.4946 | 4.16 0. 00 100.00 | ©
007 | oimER® | 46,6702 | 417 | 46.6714 | 4.17 0.00 | 100.00 | ©
008 | e ®® | 457948 | 417 | 45.7967 | 4.16 0. 00 99.76 | ©O
009 | eicEiA® | 46,9574 | 418 | 46.9590 | 4.17 0. 00 99.76 | o
010 | (oyersEh® o | 46.6750 | 419 | 46.6782 | 4.18 0. 00 99.76 | o
J—F/E E_This spalceeftinbtle;ntkionally

HE:
Note: L~
No Disa

ssembly, No Rupture & No Fire.

L-id V-RA DIk R-2RZ FR XK -k, LRA. LMK, LA, LXK,
Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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A5 5 WRRE LA | AR
No. Name of Test Items Thermal test
#a|  Maws | SEH B RBE A g gmk| sians] g
%5 Sample Status RE TRk RE FF#&-#, /% | Mass Loss| Residual | 30,
Sample Mass ocv Mass ocv OCV  |Other
No. /g v /g v 1% /% | Event
001 | oypri R | 45.4961 | 416 | 45.4712 | 409 0. 05 98.32 | o
002 | oyerisrt® | 465426 | 417 | 46.4582 | 409 0. 18 98.08 | o
003 | joyepors®® | 46,9327 | 424 | 46.9124 | 4. 14 0. 04 97.64 | o
004 | jerat® | 461748 | 416 | 46.1318 | 409 0.09 98.32 | o
005 | oot | 46.7046 | 4.16 | 46.6845 | 409 0. 04 98.32 | o
006 | oy p R | 46.4946 | 416 | 46.4751 | 410 0. 04 98.56 | o
007 || |yorcdh® 466714 | 417 | 46.6519 | 4. 10 0. 04 98.32 | o
008 | ek 1457967 | 416 | 45.7706 | 4. 10 0.06 98.56 | ©
009 || et 1469500 | 417 | 46,9252 | 411 0.07 | 98.5 | o
010 T 46.6782 | 4.18 | 46.6615 | 4.11 0.04 | 98.33 | o

1CYC Fully charged

N zz |lhis space intenlionally
e left blank

B LR V-RA DR R-EL PR K 0~k LRA. LMk, RKEA. Rik,
Note: L-ljeakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disasgembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No I.eakage,No Venting,
No Disagsembly,No Rupture & No Fire.
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5/11
B% ; BMFAR LA | E
No. Name of Test Items Vibration
3 YN SN
Foe: ! F Tk A RIEHT Before RIS After FERE | #ewE L)
%5 Sample Status RE FReUE| RE FH# 4, JE | Mass Loss | Residual | 3
Sample Mass ocv Mass OoCvV ocv Other
No. /g Y% /g A% 1% 1% Event
1ICYCSER A
001 CvC Fuf‘fy charged 45. 4712 4. 09 45,4714 4. 09 0. 00 100. 00 )
ICYCSER TR
002 10YC Fully charged 46. 4582 4. 09 46. 4585 4. 09 0. 00 100. 00 0
ICYCSE 4 FE
003 LeYe Fuﬁy charged 46. 9124 4. 14 46. 9126 4 14 0.00 100. 00 0
1CYCSE& 7,
004 1eve Fuﬁy charged 46. 1318 4.09 46. 1314 4,09 0.00 100. 00 0
1ICYCTEATE
005 LCYC Ful"fy oz 46. 6845 4. 09 46. 6848 4. 09 0.00 100. 00 0
1ICYCTERF A
006 Love Fuﬁy charged 46. 4751 4. 10 46. 4753 4.10 0.00 100. 00 0)
1ICYCTEA TR
007 10YC Fully oharged 46. 6519 4. 10 46. 6517 4.10 0. 00 100. 00 0)
1ICYCELR A
008 1CYC Fuﬁy charel 45. 7706 4.10 45. 7708 4.10 0. 00 100. 00 0
ICYCSEA TR
009 LoYC Fuﬁy chareed 46. 9252 4.11 46. 9254 4.11 0.00 100. 00 0
ICYCSEA A
010 LCYC Fufly charg T 46. 6615 4.11 46. 6613 4.11 0. 00 100. 00 0
JT’fF ‘his spalceeftinbtleanntkionally
xR V-IRA DR R-BLE F-&£ K 0-L#kR. LRBA. TR, FoBRE. FAL K.
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A% HRR B L AR M
No. 4 Name of Test Items Siack
‘Buff ﬁfjﬁ Before 15‘2& J& After l
e | HokA - AEBA HACE | 24
p B RE FrbE| BE FH#&-d, B | Mass Loss | Residual | ZL
&Y Sample Status
Sample Mass OoCVv Mass oCcv ocv Other
No. /g A% g A% /% /% Event
001 | oyorra®® | asar1a| 409 | 45.4m17 | 407 0. 00 99. 51 0
002 | jercraear® | 46.4585 [ 4.09 | 46.4589 | 4.07 0. 00 99. 51 0
003 | o rs® 1469126 | 414 | 46.9127 | 412 0. 00 99. 52 0
004 | jeprneen® 1461314 409 | 46,1318 | 407 0. 00 99. 51 0
005 | eerra ki | 46.6848 | 4.09 46.6851 | 4. 06 0. 00 99. 27 0
006 | oy h® | 46.4753 | 4. 10 46.4758 | 4.08 0. 00 99. 51 o
007 || oy | 46.6517| 4.10 | 46.6518 | 4.08 0. 00 99. 51 0
008 || joyerra® o 1457708 410 | 45.7712 | 4.07 0. 00 99.27 | o
009 || oy 1 46.9254| 411 | 46.9257 | 4.10 0. 00 99.76 | o
010 || yoyerriat® o | 466613 411 46.6615 | 4.08 0. 00 99. 27 0

;L—T:gk,FThis space intentionally
T Ef

lelft blank

FiE: LR V-RA DA R-REL Pk 0-RigiR. LRA. AMK. RKE. LAK.
Note: L-Ileakage V-Venting D-Disassembly R-Rupture F-Firec O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B4 ; R B 2 4 SN B4 o

No, ) Name of Test Items External short circuit
Y it M:j i&fﬁlﬁeﬁﬁire AR
Sampl¢ No. Sample Status ) c Other Event

ool 1CY(I:C;51;Y? ZEa%ged 28. 6 0

002 1C\(éC1’£fiﬁyé (B:E?;ged 58. 5 0

003 1CYéL;Sﬁ;t Zﬁh:iged 58. 5 0

004 mé?ﬁﬁ? ﬁ:a;'ged 58. 3 0

005 1caf(lzcl‘:‘rgi?fyé :lﬁu?rged 58.4 0

uae 1cs((l:{j£§1¥if;E :}El;?ged 98.2 0

007 1c&(émF{Ef'13yé ﬁiged 08. 1 0

008 1L‘Yé¥5ﬁ?£$ged 58. 3 0

s l('YéC;Eﬁyé ;ﬁhiged 28. 0 )

0 lcvtlzcggﬁ? -cﬁh;?ged 58. 2 0
LLRZ This space intentionally left

blank

B DHERAA R-2% % F—#2 k. O-FMEMA . FAT K. FEE
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture,
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A% 6 RRR G 4 # i

No. Name of Test Items Impact
HE%e BaRE kR 8 Aeng
Sample No. Sample Status f§ox. Exten;a}gﬂemp elgture Other Event

O 1cylct\{5[(‘)9é5?:t?§ty 113.8 0

Ok2 1CY1CC\r5(;)9;i%9;?a?ity 118. 1 0

013 ICY]CCYS{(‘)%S%ifEf’ity 1211 0

014 1CYICCY5%%EGC|§?§ ty 120. 4 0

015 1CYICCE%%5()C2?§ ty 115. 2 0
LIRzsfy | This space ir;tlir&ionauy left

IS A

FE DR FAEK 0~RMIR. FAek
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% 7 BMNRA LA | itFh
No. Name of Test Items Overcharge
H g5 R A A%
Sample No. Sample Status Other Event
ICYCSE A7 g
016 1CYC Fully charged 0
; ICYCE & T
017 1CYC Fully charged 2
1CYCE2 74
018 1CYC Fully charged 0
: ICYCE 275
019 LCYC Fully charged 0
50CYCFES A
020 50CYC Fully charged 0
. S0CYCE LK M
021 50CYC Fully charged 9
; S50CYC5E 4 f. ey
022 50CYC Fully charged 9
. 50CYCsES 7 e
023 50CYC Fully charged 9
BIR 2 This space intentionally left blank

it DMK F-A K 0-Afdik. ALK .

Note: D-Dijsassembly F-Fire O-No Disassembly & No Fire.

AN ¢ 2



A\, 4 B, A Y R

N 2 LA =
LA T A A PR )
B’ E-WE S
SRICI Testing Co., Ltd. Test Report—Appendix 8  N0.1118070120
10/11
T - .
A5 3 AR R B 4 # SR e,
No. Name of Test Items Forced discharge
) = L
*‘f‘u%l%'ﬁ' *‘f‘n‘;n'bk:’&‘ ﬁ-@%%
Samplle No. Sample Status Other Event
1CYC5E2 M
024 ICYC Fully discharged 0
045 ICYCTEA TR,
40 ICYC Fully discharged 0
i ICYCSE A il
026 1CYC Fully discharged 0
! ICYCTEA L R
027 1CYC Fully discharged 0
ICYCSE 2T
028 1CYC Fully discharged 0
ICYCTEL R M
029 1CYC Fully discharged 0
1ICYCTE2 s
030 ICYC Fully discharged 0
1CYCSEA IR,
03 1CYC Fully discharged 0
039 1ICYCSE4f Fa
4 ICYC Fully discharged 0
] 1CYCTE A e
033 ICYC Fully discharged 0
50CYCSE4 i i
034 50CYC Fully discharged o
T 50CYCEATRm
035 50CYC Fully discharged 0
50CYCE2 R Hy
036 50CYC Fully discharged 0
50CYCSE 2T F
037 50CYC Fully discharged 0
50CYCTE4 T B,
038 50CYC Fully discharged 0
50CYCE 4 IR B
039 50CYC Fully discharged 0
50CYCSEa T
040 50CYC Fully discharged 0
50CYC5E 4 A
041 50CYC Fully discharged 0
50CYCSE4 i
042 50CYC Fully discharged 0
50CYCHE 4 e ‘
043 50CYC Fully discharged 0
& DMK F—Az k. -k, Tk,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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